PARTS
VIANUAL

OOOOO

PTD31 o7
Pump

PPPPPP



Robin America, Inec.

940 Lively Blvd. = Wood Dale, IL 60191 « Phone: 630-350-8200 « Fax: 630-350-8212

e-mail: sales@robinamerica.com ¢ www.robinamerica.com © Copyright 2007 Robin America, Inc.

PTD310T -2- 10-07



HOW TO USE THIS MANUAL

Robin engines are identified by MODEL, SPECIFICATION, and CODE NUMBER. For each
model there may be many different versions called specifications. Each specification will be
unique in some way. The difference may only be the paint color or it may have a different type
of PTO or some other significant difference.

In order the identify the correct service part number, it is important to confirm the specifica-
tion and code numbers for your engine. The specification and code number together are
know as the PRODUCT NUMBER.

All Robin 4 cycle engines have a Product Number label similar to the label illustrated below.

PROD. NO. SER. NO.

EY2000025301664 2381630

AR RABMM g

The Product Number Label has a 15 digit alphanumeric string that consists of the
SPECIFICATION (SPEC) number (11 digits) and the CODE number (4 digits). Please
note the illustration below:

1B 30 000000XXXX
I | | |
I I
SPEC NCI). (11 digits) CODE NIO. (4 digits)

PRODUCT NO. (15 digits)

PTD310T -3- 10-07



MANUAL LAYOUT

1— SECTION 6

FUEL GROUP

22—

FIG. 600

DETAIL A

1—SECTION 6

FUEL GROUP

9
/) N 2
REF. PART NO. DESCRIPTION / QTY,/ REMARKS \EROM-TO FIG.
10 | 267-60103-01 | FUEL TANK CP / 1/ YD, YS TYPE, BLACK N 600
3\ 267-60101-01 | FUEL TANK CP / 1 YELLOW 600
I\ 27 | 073-20039-00 | LABEL, WARNING 1 YD, YSTYPE 600
304-043-04300-15 | FUEL TANK CAP CP 1 600
5/ 31 267-95201-03 | LABEL, EMISSION 1 YD, YSTYPE 600
40 | 064-13600-10 | FUEL FILTER 1 600
4 50| 064-20021-01 | FUEL STRAINER AY 1 —666——8
-1 064-20002-20 | FILTER 1 600
-2 | 064-20002-30 | GASKET 1 600
-3 | 064-20019-10 | CUP 1 600

1. SECTION NAME

FIG. No.

REF. No .

SUBASSEMBLY

PART NUMBER
DESCRIPTION
QTY.

REMARKS

FROM-TO

2101-
- 2100

PTD310T

Parts are broadly classified according to their functions.
Refer to the Group Index (table of contents) for respective section name.

The FIG. number indexes the reference and part numbers to the illustration. Figure numbers
that vary only in the tens place (i.e..: 700 and 710) are in a group of the same section
(i.e..:Electrical Device Group).

The Reference number identifies the part illustration with the corresponding part number in the
part list.

SUBASSEMBLY parts of part assembly are listed below the assembly part. The subassembly
part reference number is indicated by the number led by "-" such as "-1", "-2".

It is the number assigned for sales unit. Use the PART No. when making an order.
It is designation of the part.
Quantity of each part used for each product.

This gives a distinctive feature and/or a supplementary comment for the type, the specification,
and the part concerned. It also shows part number(s) interchangeable for the part.

This section shows the CODE No. to indicate the history of progress in which improved parts
have been introduced in the product. The FROM-TO CODE No. helps to identify PART No.
being employed in the product concerned. See the examples below:

The part is used in the product irrespective of CODE No.
The part is used in the products with CODE No. of 2101 and after this number.
The part is used in the products with CODE No. of 2100 and before this number.

-4 -

10-07



GROUP INDEX

Group Name

CRANKCASE GROUP ... .ottt

CRANKSHAFT GROUP ..ottt

INTAKE and EXHAUST GROUP. ..o

GOVERNOR GROUP ...ttt

COOLING and STARTING GROUP .......cocviiiiiiiiiiiiiieee

FUEL, LUBRICANT GROUP ......coiiiiiiiiiii e

CARBURETOR GROUP ..ot

ELECTRIC DEVICE GROUP .....ooiiiiiiiiiii e

ACCESSORY GROUP ..ot

INDEX OF DESCR

PTION SYMBOLS

SYMBOL DESCRIPTION

AY L ASSEMBLY
CPuiiiiieieeeee, COMPLETE

EX o EXPORT (from Japan)
FIG. i FIGURE

FR. o FRONT
TSRS INCH

INCL. ....INCLUDE

~L...... ....LITER

L=..... ....LENGTH (in. mm)
LH. (LH) oo, LEFT-HAND SIDE
MECH.......ccovvvrnnn. MECHANICAL
NO (NON)....ccovvnvee. NONE
OPT..oiiiiieieieeen OPTIONAL

O.S. i OVER SIZE

SYMBOL DESCRIPTION

P= s PITCH (in mm)
P.T.O. (PTO) ........... POWER TAKE OFF
REF. ..ot REFERENCE

R.H. (RH)....coovenene RIGHT HAND SIDE
RR. e REAR

STD. oo STANDARD

SW..... ..SWITCH

T=...... ... THICKNESS (in mm)
UN..... .UNIT

US e UNDER SIZE

~V o VOLTAGE

~W o WATT

W/ i WITH

WI/O .o WITHOUT

PTD310T -9-

10-07



SECTION 1 PUMP GROUP

FIG. 100

PTD310T -6 - 10-07




SECTION 1 PUMP GROUP
REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 481-00001-55 | CASING COVER 1 100
2 481-00000-68 | CASING 1 100
3 481-00001-04 | IMPELLER 1 100
4 481-00001-03 | INNER CASING 1 100
5 481-00000-64 | LINER 1 100
6 481-00000-72 | DELIVERY FLANGE 1 100
7 481-00000-71 | SUCTION FLANGE 1 100
8 480-08210-08 | MECHANICAL SEAL 1 100
9 480-08210-17 | PACKING, CASING 1 100
1 481-00001-43 | AL WASHER 4 100
11 481-00001-44 | FLANGE BOLT 4 100
12 480-08210-20 | O RING 1 100
13 480-08010-20 | PACKING BEND 1 100
14 481-00000-73 | CHECK VALVE 1 100
15 480-08210-18 | O RING 2 100
16 480-08210-12 | PLUG 2 100
17 480-08210-34 | SNAP PIN 2 100
18 480-08210-14 | RIVET 2 100
19 480-08210-13 | COVER BOLT 2 100
20 480-08210-16 | CASING, COVER HOLDER 2 100
21 480-08210-15 | KNOB 2 100
22 481-00001-61 | HEX SOCKET HEAD BOLT 3 100
23 481-00001-62 | SPRING WASHER 3 100
24 481-00001-63 | HEX SOCKET HEAD BOLT 3 100
25 481-00001-64 | SPRING WASHER 3 100
26 480-05010-03 | HEX BOLT I 100
27 481-30004-01 | BASE, YELLOW 1 100
28 481-30005-01 | FRAME, YELLOW 1 100
29 481-00002-00 | SPACER 2 100
30 481-00002-01 | ANTI VIBRATION RUBBER 4 100
31 480-05010-24 | FLANGE NUT 4 100
32 480-08010-14 | HEX BOLT 6 100
33 480-10010-24 | SPRING NUT 8 100
34 481-00001-67 | NIPPLE 2 100
35 480-05210-35 | MULTI PRUPOSE TOOL 1 100
36 481-30006-01 | STRAINER 1 100
37 480-08210-23 | HOSE COUPLING HANDLE | 2 100
38 480-08010-17 | PACKING , COUPLING 2 100
39 480-08010-28 | HOSE BAND 3 100
40 480-08210-22 | HOSE COUPLING 2 100
41 480-10010-43 | SHIM 1 Select 1 100
41 480-10014-44 | SHIM 1 Select 1 100
41 480-10010-45 | SHIM 1 Select 1 100
PTD310T -7 - 10-07




CRANKCASE GROUP

SECTION 5

16(17-18)

1(2-12,22,26,27)

FIG. 500

10-07

PTD310T



SECTION 5

CRANKCASE GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-15827-20 | CRANKCASE 1B30 1 500
5 DH4-00026-00 | BLINDRIVET3,2K44311 2 500
6 DHO0-13331-00 | COVER SHEET 1 500
7 DH5-05028-01 | CYL.PIN 8 M6X24 1 500
8 DH5-04403-00 | O-RING 8 X1,5 1 500
10 DH5-00624-00 | JOINT A10 X13,5 1 500
11 DH5-00623-00 | CLOS.SCREW M10X1 1 500
13 DHO0-40980-00 | SEALG.STRIP 318 MM 1 500
14 DH5-04232-00 | OIL SEAL 40X55X10 1 500
14 DH5-04498-00 | OIL SEAL 42X55X10 1 500
15 DH0-41506-00 | GRUB SCREW CARB/EPA 1 500
16 DHO0-13160-00 | DIPSTICK 1 500
17 DHO0-41250-00 | SEALING RING 1 500
19 DH5-02085-00 | SPRING WASHER 8 8 500
20 DHO0-41219-00 | ALL.SCR. M 8X 35 8 500
21 DHO0-40993-02 | ENGINE BRACKET 4 500
22 DHO0-41057-10 | TUBE F. OIL FILTER 1 500
23 DHO0-15427-02 | OIL SUCTION FILTER 1 500
24 DH5-03731-00 | DRAIN PLG.MAGNT.M22 1 500
25 DH5-04698-00 | JOINT A22X27 1 500
26 DHO0-50369-00 | HOSE CLIP 2 500
27 DHO0-41630-00 | T-PIECE 1 500
29 DH5-04497-00 | GROOV.BALLBEAR.6309 1 500
30 DHO0-40944-00 | PLATE 2 500
32 DHO0-15558-00| COVER 1 500
31 DH5-05643-00 4 500
33 DHO0-35687-01 | DIAPHRAGM 1 500
36 DH5-04759-01 | O-RING 20X4 1 500
37 DHO0-51482-00 | PLATE SPRING 2 500
38 DH5-01707-00| ALL.SCR.M 6 X 16 1 500
DHO0-41054-00 | COVER SHEET 500
DH5-04233-00 | GROOV.BALLBEAR.6308 500
PTD310T -9- 10-07




SECTION 6 CRANKSHAFT GROUP

FIG. 600

PTD310T -10 - 10-07



SECTION 6

CRANKSHAFT GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
3 DH5-03008-01 | COVER 12 1 600
10 DH4-00656-00 | SUPPORTING DISC SS 1 600
11 DH5-00216-00 | CIRCLIP 45X1.75 1 600
12 DHO0-41142-01 | DISC 18.5X37X5 1 600
13 DH5-04436-00 | HEX. BOLT 1 600
14 DHO0-51416-00 | FITTING KEY 1 600
19 DHO0-13339-01 600
21 DH0-13299-01 600
23 DHO0-13341-11 600
25 DH0-18855-00 600
27 DHO0-18559-00 600
29 DH0-18560-00 600
PTD310T -11 - 10-07




SECTION 7 CAMSHAFT GROUP

FIG. 700

PTD310T -12 - 10-07




SECTION 7 CAMSHAFT GROUP
REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-15035-23 | CAMSHAFT HAND-START 1 700
3 DHO0-13264-01 1 700
4 DH5-01232-00 | SHIM 5X10X0,5 2 700
5 DHO0-13266-00 | FLYWEIGHT 1 700
6 DH5-02553-00 | LOCKING WASHER 3,2 2 700
7 DHO0-13265-01 | FLYWEIGHT HAND START 1 700
9 DHO0-41217-00 | WASHER 23X38X0,9 1 700
10 DHO0-41121-00 | SHIM 23X38X1,0 1 700
11 DHO0-41122-00 | SHIM 23X38X1,1 1 700
12 DHO0-41123-00 | SHIM23X38X1,2 1 700
13 DHO0-41251-00 | WASHER 23X38X1,3 1 700
14 DH0-41252-00 | WASHER 23X38X1,4 1 700

PTD310T -13- 10-07




SECTION 8 PISTON GROUP

FIG. 800

= 7(2 - 6)

1{(2-5) 5

PTD310T -14 - 10-07




SECTION 8

PISTON GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-13906-10 | PISTON 80 EPA2 1 800
3 DH5-04640-00 | CIRCLIP 2 800
5 DHO0-13907-00 | PISTON RING SET 1 800
I DHO0-15826-10 | CYL.WITH PISTON EPA2 1 800
8 DHO0-13292-01 | CONROD 1 800
10 DHO0-41131-00 | CONROD SCREW 2 800
11 DHO0-15821-00 | BIG END BEARING 1 800
12 DHO0-15820-00 | BIG END BEAR.O,5- 1 800
PTD310T -15- 10-07




SECTION 9 CYLINDER HEAD GROUP

FIG. 900

30
m32 09 E-‘ 29
. 28
™. D

16 17

10

PTD310T -16 - 10-07




SECTION 9

CYLINDER HEAD GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-18508-00 | CYLINDER HEAD EPA2 1 900
3 DHO0-51295-00 | VALVE GUIDE 2 900
5 DHO0-50975-00 | STUD CYL.HEAD 141MM 2 900
6 DHO0-50974-00 | STUD CYL.HEAD 148MM 2 900
7 DHO0-50989-00 | PUSHROD 2 900
9 DHO0-50930-00 | VALVE INLET 1 900
10 DHO0-50931-00 | VALVE EXHAUST 1 900
11 DH5-04258-00 | VALVE STEM SEAL CAP 2 900
13 DHO0-41135-00 | VALVE SPRING 2 900
14 DHO0-40938-00 | SPRING PLATE 2 900
15 DH5-04257-00 | COLLET 2 900
16 DHO0-52407-00 | SUPP.DISC 6X12X1,35 2 900
16 DH5-04451-00 | SUPP.DISC 6X12X1,2 0-4 900
17 DHO0-50911-01 | SLIDER 0-4 900
18 DH5-05131-00 | GRUB SCREW M 8X10 2 900
19 DHO0-50547-00 | NUT F. ROCKER ARM 2 900
20 DHO0-50982-02 | ROCKER 2 900
21 DHO0-50993-00 | WASHER 10,1 X24X 3 2 900
22 DH5-03966-00 | HEXAGON NUT M 10 2 900
23 DHO0-50933-01 | GASKET CYL.HEAD COV 2 900
24 DHO0-50927-10 | COVER E.CYL.HEAD 1 900
28 DH5-00812-00 | SPRING WASHER A6 1 900
29 DH5-03749-00 | AL SCREW 2 900
30 DHO0-41177-01 | LIFTING STRAP 2 900
32 DH5-00238-00 | HEXAGON NUT B M10 1 900
33 DHO0-50963-01 | GASK.F.CYL.HEAD 0,3 2 900
34 DHO0-50964-01 | GASKET F.CYLHEAD 0.4 0-1 900
35 DHO0-42488-00 1 900
35 DHO0-50965-01 | GASKET F.CYLHEAD 0.5 1 900
36 DHO0-42489-00 1 900
36 DHO0-50966-01 | GASKET F.CYLHEAD 0.6 1 900
37 DHO0-42490-00 1 900
37 DHO0-50967-01 | GASKET F.CYLHEAD 0.7 1 900
38 DHO0-50968-01 | GASKET F.CYLHEAD 0.8 1 900
39 DHO0-50969-01 | GASKET F.CYLHEAD 0.9 1 900
40 DHO0-50970-01 | GASKET FCYLHEAD 1.0 1 900
42 DHO0-42290-00 2 900
43 DHO0-41261-00 2 900
44 DHO0-31718-00 | COLLAR NUT 2 900
45 DHO0-42437-00 2 900
46 DH5-05639-00 | O-RING 10X2.5 2 900
PTD310T -17 - 10-07




SECTION 10 OIL PUMP, SPEED CONTROL GROUP

FI1G.1000

PTD310T -18 - 10-07




SECTION 10

OIL PUMP, SPEED CONTROL GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-15302-20 1 1000
3 DHO0-42109-10 1 1000
7 DHO0-50971-00 | RETAINING STRAP 1 1000
8 DH5-04479-00| BALL 3,5MM 1 1000
9 DH5-04294-00| ALL.SCR.M5X 12 4 1000
10 DHO0-50973-00 | FLAT SPRING 0,4 1 1000
11 DHO0-41029-00| TUBE OIL SUCTION 1 1000
12 DH5-04474-00| TUBE RIVET A8X0,5X12 1 1000
13 DH5-04475-00| TUBE RIVET 10X12 1 1000
14 DHO0-50786-00 | SHAFT 1 1000
15 DH5-04348-00| CIRCLIP 1,9 2 1000
16 DHO0-50794-01| LEVER 1 1000
17 DHO0-15304-01 1 1000
19 DH5-04350-00| ALL.SCR.M3X 12 2 1000
20 DHO0-50798-00 | INTERMED. PLATE 1-5 1000
21 DHO0-51316-00| GOVERNOR SPRING 0,2 1-3 1000
22 DHO0-50789-00 | GOVERNOR SPRING 0,3 1 1000
23 DHO0-51486-00| STOP SPRING 1 1000
25 DH5-03465-00| HEXAGON NUT M6 1 1000
26 DH5-01445-00| FLAT WASHER 6,4 1 1000
27 DHO0-40956-00 1 1000
28 DHO0-39273-01 | SCREW M6X32 1 1000
29 DHO0-50793-01 | SHAFT 1 1000
30 DH5-00927-00| CIRCLIP 7 3 1000
39 DHO0-51784-00| PLATE 1 1000
40 DH4-00224-01 | O-RING 8 X 2 GRAY 1 1000
41 DH5-04923-00| FILL.HEAD SCR.M5X12 1 1000
42 DHO0-51788-10| ECCENTRIC SCREW 2 1000
43 DHO0-50796-11 | CENTRIFUGAL WEIGHT 0-4 1000
44 DHO0-50785-02 | GOVERNOR SLEEVE 1 1000
45 DH5-04227-00| SQUARE NUTM 5 1 1000
46 DHO0-51785-00| STOP 1 1000
47 DH5-02163-00 | WASHER 5,3 1 1000
48 DH5-04922-00| ALL.SCR. M 5X 25 1 1000
50 DH5-05634-00 1 1000
51 DHO0-51309-10 1 1000
52 DHO0-51308-00| STOP 1 1000
53 DH5-04653-00| ALL.SCR.M 3X 8 2 1000
54 DHO0-51602-11 | CENTRIFUGAL WEIGHT 0-4 1000
56 DHO0-51517-00| PLUG 1 1000
57 DH5-04887-00 | PRESSURE SPRING 1 1000
58 DH5-04757-00 | GRUB SCREW M10X10 1 1000
59 DH5-04224-00 | SHIM 8X14X1 3 1000
60 DH5-00579-00| CYL.PIN 4 M6X 8 1 1000
61 DHO0-51791-00| SPRING 1 1000
62 DHO0-51790-00| BUSH 1 1000
63 DH5-04006-001 GRUB SCREW M5X10 1 1000
PTD310T -19- 10-07




SECTION 11 TIMING COVER GROUP

FIG. 1100

1 (2-7,38,39,49,50,52,53) 8
I} 9 m

33

|
39 (12-17,48)

5@ |

; /'/;18
o \ 50
- E 2oE]

24

PTD310T - 20 - 10-07



SECTION 11

TIMING COVER GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DH0-19073-00 1 1100
4 DH0-15339-00 1 1100
5 DHO0-41248-00 | MAIN BEARING -0.5 1 1100
5 DHO0-50531-00 | MAIN BEARING 1 1100
6 DH4-00337-01 | OIL SEAL 30X47X8 1 1100
8 DHO0-37941-00 | WASHER 2 1100
9 DHO0-50534-00 | CAM FOLLOWER 2 1100
10 DHO0-37942-01 | CAM FOLLOW SPINDLE 2 1100
11 DH5-04579-00 2 1100
18 DHO0-40948-02 | CUP 2 1100
19 DHO0-40957-00 | PRESSURE SPRING 1 1100
20 DHO0-40947-00 | DRAW ROD 1 1100
21 DHO0-50952-10 | SPRING F.GOVERNOR 1 1100
22 DH0-41339-00 | DISC 10,7X19X0,5 1 1100
23 DHO0-40952-10 | COVER 1 1100
24 DH5-04489-01 1 1100
25 DH5-01444-00 | HEXAGON NUT M 6 1 1100
26 DH5-03842-00 | ALL.SCR.M 6X 12 1 1100
27 DH5-04630-00 | ALL.SCR. M 8X130 2 1100
28 DH5-01629-00 | JOINT A 8 X14 2 1100
29 DH5-04698-00 | JOINT A22X27 1 1100
30 DH5-03731-00 | DRAIN PLG.MAGNT.M22 1 1100
31 DHO0-13517-00 | COVER 1 1100
32 DH5-00951-00 | SPRING WASHER A8 13 1100
33 DH5-02488-00 | ALL.SCREW M 8X60 1 1100
34 DH5-04534-00 2 1100
35 DH5-03929-00 | ALL.SCR.M 8 X 50 9 1100
37 DHO0-41065-00 | SEALG.RING TIM.COV. 2 1100
38 DH5-05306-00 | GRUB SCREW M 8X10 5 1100
39 DH0-13196-20 1 1100
42 DH5-02749-01 1 1100
43 DH5-03290-00 | O-RING 9,5X2,5 1 1100
44 DH5-00387-00 1 1100
45 DH5-01480-00 | HEXAGON NUT M 8 1 1100
46 DHO0-51271-00 | LEVER 1 1100
50 DH5-04450-00 | CTR.SUNK SCR.M6X35 1 1100
51 DH5-03971-00 | ALL.SCR.M 4 X 10 4 1100
52 DH5-04006-00 | GRUB SCREW M 5X10 2 1100
53 DH5-02624-00 | THREADED PIN M 6X10 1 1100
PTD310T -21- 10-07




SECTION 12 BLOWER, FLYWHEEL GROUP

FIG. 1200

PTD310T -22 - 10-07



SECTION 12

BLOWER, FLYWHEEL GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
2 DHO0-41936-00 | BLOWER RING 1 1200

3 DH5-03273-00 | ALL.SCR.M 4X 20 6 1200

4 DH5-00034-00 | SPRING WASHER A 4 6 1200

7 DHO0-41441-00 1 1200
PTD310T -23- 10-07




INJECTION EQUIPMENT GROUP

SECTION 13

FIG. 1300

1
-

28

] 1(2-5,8-33,56-59)
s
31 %

|

|

A
55(28-32)

10-07

-24-

PTD310T



SECTION 13

INJECTION EQUIPMENT GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-13896-00 | INJECTOR CPL EPA2 1 1300
2 DHO0-15828-00 | NOZZLE HOLD. PIPE 1 1300
4 DHO0-50706-01 | SEALING CONE 1 1300
8 DH5-04364-00 | SHIM 1,0 1 1300
9 DH5-04365-00 | SHIM 1,04 1 1300
10 DH5-04366-00 | SHIM 1,10 1 1300
11 DH5-04367-00 | SHIM 1,14 1 1300
12 DH5-04368-00 | SHIM 1,20 1 1300
13 DH5-04369-00 | SHIM 1,24 1 1300
14 DH5-04370-00 | SHIM 1,30 1 1300
15 DH5-04371-00 | SHIM 1,34 1 1300
16 DH5-04372-00 | SHIM 1,40 1 1300
17 DH5-04373-00 | SHIM 1,44 1 1300
18 DH5-04374-00 | SHIM 1,50 1 1300
19 DH5-04375-00 | SHIM 1,54 1 1300
20 DH5-04376-00 | SHIM 1,60 1 1300
21 DH5-04377-00 | SHIM 1,64 1 1300
22 DH5-04378-00 | SHIM 1,70 1 1300
23 DH5-04379-00 | SHIM 1,74 1 1300
24 DH5-04380-00 | SHIM 1,80 1 1300
25 DH5-04381-00 | SHIM 1,84 1 1300
26 DH5-04382-00 | SHIM 1,90 1 1300
27 DH5-04383-00 | SHIM 1,94 1 1300
31 DH5-05667-00 | NOZZLE EPA2 1 1300
33 DHO0-50705-00 | JOINT WASH.F.INJECT 1 1300
34 DHO0-15829-10 | INJECTION PUMP EPA2 1 1300
35 DHO0-13308-01 | CONTROL SLEEVE 1 1300
38 DHO0-40965-00 | SHIM 14X18X0,4 1 1300
39 DHO0-40966-00 | SHIM 14X18X0,5 1 1300
40 DHO0-40967-00 | SHIM 14X18X0,6 1 1300
42 DHO0-41652-00 | CON.SPR.WASHER 8 1 1300
44 DH5-04769-00 | JOINT WASHER 1 1300
48 DHO0-51808-00 | VALVE PLATE 1 1300
49 DH5-04892-00 | O-RING 17 X 2 1 1300
50 DHO-51811-00 | DELIV.VALVE HOLDER 1 1300
52 DH5-03239-00 | ALL.SCR.M 6X 30 1 1300
53 DHO0-50893-00 | RETAINING YOKE 1 1300
54 DHO0-50567-00 | FORK F. INJECTOR 1 1300
56 DH5-04645-00 | HEX SCREW AM 4 X 16 1 1300
57 DH5-01108-00 | JOINT A 4X8 2 1300
58 DHO0-51290-00 | CONNECTING NIPPLE 1 1300
59 DHO0-52150-00 | HOSE 2,5X195 1 1300
60 DHO-17568-00 | NIPPLE 1 1300
61 DHO0-41618-00 | HOLDING SPRING 1 1300
62 DHO0-51831-00 | SUPPORT 1 1300
63 DH5-01543-00 | O-RING 7,5X10,5X1,5 1 1300
PTD310T -25- 10-07




INJECTION EQUIPMENT GROUP

SECTION 13

)

L
N
o
Y

FIG. 1300

5

30

|
8-274®
28 %
29 /?

/

ﬁ anog )6)e)]

46

0w o O N T
T 93 @3 <«

34(35-50)
o
3

1(2-5,8-33,56-59)
\

55(28-32)

—&

10-07

-26-

PTD310T



SECTION 13 INJECTION EQUIPMENT GROUP

REF. | PART NO. DESCRIPTION QTY.| REMARKS FROM-TO | FIG.
64 | DH5-04760-00 | DISC 8 1 1300
65 | DH5-03301-00 | O-RING 4X 1,2 1 1300
66 | DHO-40977-10 | ECCENTRIC PIN 1 1300
67 | DHO-52679-00 | INSUL.HOSE 145MM 1 1300
68 | DHO-18284-10 | INJECTION P KIT EPA2 1 1300
PTD310T -27 - 10-07




SECTION 14 RECOIL STARTER GROUP

FIG. 1400

l
1(2-16,22)

PTD310T -28 - 10-07




SECTION 14

RECOIL STARTER GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-18519-00 | RECOIL STARTER 1 1400
2 DHO0-14978-00 | HANDLE F.REV.START 1 1400
4 DHO0-36652-00 | RUBBER SLEEVE 1 1400
5 DHO0-50452-01 | RETURN SPRING 1 1400
6 DHO0-15693-00 | HOUSING F.RECOIL-ST 1 1400
7 DH5-00812-00 | SPRING WASHER A6 4 1400
8 DH5-00627-00 | ALL.SCR.M 6X 10 4 1400
9 DHO0-50889-01 | ROPE F.RECOIL START 1 1400
11 DHO0-50449-01 | BRAKE SPRING 1 1400
12 DHO0-50450-01 | BRAKE DISC 1 1400
13 DH5-01463-00 | HEX SCREW M 6X 18 1 1400
14 DH5-01656-00 | SPRING WASHERG6,5X14 1 1400
15 DHO0-50448-00 | RATCHET F.REV.START 1 1400
16 DHO0-50613-00 | RETURN SPRING 1 1400
17 DH5-00627-00 | ALL.SCR.M 6X 10 3 1400
18 DH5-01709-00 | SPRING WASHER 6 3 1400
19 DH5-04458-00 | STARTER PULLEY 1 1400
20 DHO0-52981-00 | LABEL 1 1400
21 DHO0-15488-00 | ROPE PULLEY 1 1400
22 DH5-05146-00 | WASHER 5,3 1 1400
PTD310T -29 - 10-07




SECTION 15 AIR DUCTING GROUP

FIG. 1500

23(24-25)

I—I—\

24 14 28 25

PTD310T - 30 - 10-07




SECTION 15

AIR DUCTING GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-18528-00 1 1500
3 DH5-01709-00 | SPRING WASHER 6 7 1500
4 DH5-01463-00 | HEX SCREW M 6X 18 1 1500
5 DH5-01200-00 | DISCA6,4 2 1500
6 DH5-01444-00 | HEXAGON NUT M 6 6 1500
7 DHO0-13263-00 | COOLING AIR DUCTING 1 1500
9 DHO0-51289-00 | SEALING STRIP 80MM 1 1500
10 DH5-03348-00 | RUBBER SLEEVE 1 1500
11 DH5-01638-01 | RUBBER SLEEVE 3 1500
12 DH5-04416-00 | WASHER 4,3 3 1500
13 DH5-04454-01 | FILL.HEAD SCR.M4X10 3 1500
14 DH5-05281-00 | ALL.SCR. M 6X 16 3 1500
15 DH5-01444-00 | HEXAGON NUT M 6 1 1500
16 DH5-01143-00 | DISC 6,4 2 1500
17 DH5-01771-00 | HEX SCREW M 6X 16 1 1500
18 DH5-01445-00 | FLAT WASHER 6,4 2 1500
19 DHO0-13268-10 | PARTING SHEET 1 1500
20 DHO0-40995-00 | SEALING RING 1 1500
21 DHO0-51975-00 | BUSH 6,5X12X20 4 1500
22 DHO0-13267-10 | PARTING SHEET 1 1500
23 DHO0-13262-00 | COOLING AIR DUCT. 1 1500
25 DHO0-41115-00 | SEALING STRIP 119MM 1 1500
26 DHO0-51081-00 | SEALING STRIP495MM 1 1500
27 DHO0-41246-00 | SEALING STRIP 388MM 1 1500
28 DHO0-40606-00 | WASHER 6,4X16X1,5 1 1500
29 DHO0-35755-00 | RUBBER SEAL RING 2 1500
30 DHO0-13783-00 | SPACER BUSH 2 1500
31 DHO0-51981-00 | SPACER 1 1500
32 DH5-04533-00 | RUBBER SLEEVE 1 1500
33 DHO0-15996-10 | SUPPORT 1 1500
35 DH5-04950-00 | SCREW M6X12 1 1500
36 DH5-00951-00 | SPRING WASHER A 8 1 1500
37 DH5-03447-00 | HEXAGON NUT M 8 1 1500
42 DH5-04581-00 | STUD M 6 X45 2 1500
43 DHO0-51982-00 | SEALING STRIP 48 1 1500
44 DHO0-40420-00 | WASHER 6,5X22,5X1 3 1500
45 DHO0-40984-00 | SPAC.TUBE 7X12X16,3 2 1500
46 DHO0-42150-00 1 1500
47 DH5-04644-01 | STUD M 6FO X35 1 1500
48 DH5-03283-00 | HEXAGON NUT VM6 1 1500
49 DHO0-51338-00 | RUBBER SEAL RING 1 1500
50 DHO0-51339-00 | RUBBER SEAL RING 1 1500
51 DHO0-51327-00 | BUSH 6,5X17X11,5 1 1500
52 DH5-01480-00 | HEXAGON NUT M 8 1 1500
53 DHO0-51330-01 | SUPPORT F.FUEL TANK 1 1500
54 DH5-04450-00 | CTR.SUNK SCR.M6X35 1 1500
PTD310T -31- 10-07




SECTION 15 AIR DUCTING GROUP

FIG. 1500

23(24-25)
24 14 28 25

PTD310T -32- 10-07




SECTION 15

AIR DUCTING GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
55 DHO0-51328-10 | SPAC.TUBE 7X12X18,3 1 1500
56 DH5-01709-00 | SPRING WASHER 6 1 1500
57 DH5-01444-00 | HEXAGON NUT M 6 1 1500
58 DHO0-51458-00 | SPRING CLIP 1 1500
59 DHO0-50976-00 | WASHER 2 1500
60 DHO0-41453-00 | DISC 2 1500
61 DHO0-41390-00 | SPAC.TUBE 6,5X12X18 1 1500
63 DHO0-16035-00 | COVER 1 1500
64 DH5-03348-00 | RUBBER SLEEVE 2 1500
65 DHO0-52190-00 1 1500
66 DH5-03926-10 | RUBBER BUSH 0-4 1500
67 DHO0-18312-00 | BLOWER DUCTING 1 1500
68 DH5-01200-00 | DISCAG6,4 1 1500
69 DH5-01445-00 | FLAT WASHER 6,4 0-2 1500
70 DHO0-50012-00 | CLIP 1 1500
PTD310T -33- 10-07




BREATHING GROUP

SECTION 16

2-6)

i

FIG. 1600

10-07

-34 -

PTD310T



SECTION 16

BREATHING GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-18857-00 1 1600
3 DHO0-51029-00 | FILTERBREATHG.SYST 1 1600
4 DHO0-50981-00 | PLUG 1 1600
5 DHO0-51562-00 1 1600
6 DH0-53065-00 1 1600
7 DHO0-15516-00 | SUCTION PIPE 1 1600
8 DH5-04568-00 | CLAMP 1 1600
9 DHO0-15992-03 1 1600
PTD310T -35- 10-07




SECTION 17 FUEL SYSTEM GROUP

FIG. 1700

64
65(66-69) / 66

>

1(2-12,18-20,26-29,55,93-95)

91(13-17,49-51,70-87,89-90)

PTD310T

-36 -

10-07




SECTION 17

FUEL SYSTEM GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-18529-00| FUEL TANK 5L F.SEP 1 1700
2 DHO0-15353-02| CAP F. FUEL TANK 1 1700
3 DH5-05008-00| CIRCLIP 8 1 1700
4 DHO0-16289-00| ROPE 1 1700
6 DHO0-51899-00| FUEL HOSE 3,5X300 1 1700
I DHO0-15349-00| FUEL VENT. VALVE 1 1700
8 DH5-03998-01| CLAMP 11,3 1 1700
9 DHO0-50840-10| CONNECTING NIPPLE 1 1700
11 DHO0-50864-01| GASKET F. FUEL CAP 1 1700
12 DH5-04408-00| RUBBER SLEEVE 2 1700
13 DHO0-52840-10| FUEL PIPE 3.5X160 1 1700
14 DH0-51232-00 | FUEL HOSE 3,5/40 1 1700
15 DHO0-15346-01 1 1700
16 DH0-53012-00 1 1700
17 DHO0-36637-10| FUEL HOSE 1 1700
18 DHO0-51304-00| RUBBER SLEEVE 1 1700
19 DH5-04409-01| RUBBER SLEEVE 2 1700
20 DHO0-50856-00| BREATH. HOSE 1X3X85 1 1700
21 DH5-02319-00| STUD M 8X 25 2 1700
22 DHO0-51098-10| DISC 8,20X22X2 4 1700
24 DHO0-51228-00| INSULATING SLEEVE 2 1700
25 DH4-00284-00| HEX.NUT M 8 2 1700
28 DHO0-52356-01 1 1700
29 DHO0-51890-01| CONNECTING NIPPLE 1 1700
31 DHO0-50855-00| TUBE 2X0,3X 16 1 1700
33 DHO0-16352-10| FUEL FILTER 1 1700
34 DH5-01709-00| SPRING WASHER 2 1700
35 DH5-01444-00| HEXAGON NUT M 6 2 1700
36 DHO0-51223-00| SUPPORT 1 1700
37 DHO0-13313-00| SUPPORT 2 1700
39 DHO0-51100-10 | DISC 7,1X17,9X2 4 1700
40 DHO0-16771-00| HEX SCREW M6X20 2 1700
41 DHO0-41188-00 | DISC 6,5X13X4,8 4 1700
42 DH5-01445-00| FLAT WASHER 6,4 4 1700
43 DH5-01709-00| SPRING WASHER 6 4 1700
44 DH5-01707-00| ALL.SCR.M 6 X 16 4 1700
45 DH5-01143-00| DISC 6,4 2 1700
49 DHO0-51756-01| HOSE NIPPLE T 1 1700
50 DHO0-38071-10 1 1700
51 DHO0-53069-00 1 1700
54 DH5-01481-00| FLAT WASHER 8,4 2 1700
55 DHO0-51844-00| CONNECTING NIPPLE 1 1700
59 DHO-16558-00 | INSULATING TUBE 2 1700
60 DHO0-52150-00| HOSE 2,5X195 1 1700
61 DHO0-52130-10 1 1700
63 DHO0-51723-00| CONNECTING NIPPLE 1 1700
PTD310T -37- 10-07




SECTION 17 FUEL SYSTEM GROUP

FIG. 1700

65(66-69) / 66

68
o L

\@ 59(23,24)

1(2-12,18-20,26-29,55,93-95)

29 4 10
2(10,11)

"{“( O~

-

95

91(13-17,49-51,70-87,89-90)

PTD310T

- 38 -

10-07




SECTION 17

FUEL SYSTEM GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
64 DH5-04480-00 | CLAMP 1 1700
65 DHO0-15194-02 | WATER SEPARATOR 1 1700
66 DH0-50440-01 | HOSE 20/12 MM 1 1700
67 DHO0-50369-00 | HOSE CLIP 1 1700
68 DHO0-50439-01 | WATER SEPARATOR 1 1700
69 DH5-04148-00 | CLOS. SCREW M 10 1 1700
70 DH5-05392-00 | FUEL FILT.EXT.MOUNT 1 1700
71 DH5-05016-00 2 1700
72 DH5-04416-00 | WASHER 2 1700
73 DHO0-52795-00 1 1700
74 DH5-04469-00 | ALL.SCR. M 4 X 16 2 1700
75 DHO0-52593-01 1 1700
76 DH4-00214-00 | LEAD SEAL 8§ MM 1 1700
77 DH4-00215-00 | SEAL WIRE 0,5-0,3 1 1700
78 DH5-05709-00 5 1700
79 DHO0-52839-10 1 1700
80 DHO0-52839-10 1 1700
81 DHO0-08055-02 | VENT VALVE 1 1700
82 DHO0-36637-00 | FUEL HOSE 1 1700
83 DHO0-36638-10 1 1700
84 DHO0-51227-01 | HOSE NIPPLE T 1 1700
85 DH5-03998-01 | CLAMP 11,3 6 1700
86 DH5-05566-00 2 1700
87 DHO0-52794-00 1 1700
88 DH5-03584-00 | STRAP 2 1700
89 DHO0-17568-00 | NIPPLE 1 1700
90 DH5-01543-00 | O-RING 7,5X10,5X1,5 1 1700
91 DHO0-17784-20 1 1700
93 DHO0-52357-00 | CONNECTING NIPPLE 1 1700
94 DH5-03131-00 | JOINT A6 X10 1 1700
95 DHO0-36136-00 | VENT SCREW M 6 1 1700
PTD310T -39 - 10-07




SECTION 18 AIR FILTER GROUP

FIG. 1800

8(4,12,14,17,37)
|

PTD310T -40 - 10-07




SECTION 18

AIR FILTER GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
2 DHO0-50564-00 | WASHER 1 1800
3 DH5-01715-00 | ALL.SCR.M 8X 25 3 1800
4 DH5-04260-00 | AIR FILTER ELEMENT 1 1800
5 DH5-04543-00 | KNURLED NUT M 6 1 1800
6 DHO0-17201-01 1 1800
7 DH5-04358-00 | RUBBER SLEEVE 1 1800
8 DHO0-16079-01 | AIR FILTER HOUSING 1 1800
9 DH5-04522-00 | WING NUT M6 1 1800
10 DHO0-41166-00 | COVER F.RUBB.INSERT 0-1 1800
11 DHO0-41165-01 | RUBBER INSERT 0-1 1800
12 DHO0-52161-00 | SEALING STRIP 545MM 1 1800
13 DH5-00951-00 | SPRING WASHER A 8 2 1800
15 DHO0-50563-00 | GASKET AIR FILTER 2 1800
16 DHO0-50883-00 | INSULATING FLANGE 1 1800
17 DHO0-50981-00 | PLUG 1 1800
37 DH0-51662-00 | RUBBER SHELL 32MM 1 1800
PTD310T -41 - 10-07




SECTION 19 EXHAUST GROUP

FIG. 1900

PTD310T -42 - 10-07




SECTION 19 EXHAUST GROUP
REF. | PART NO. DESCRIPTION QTY.| REMARKS FROM-TO | FIG.
1 | DH0-16858-10
3 DHO0-17326-00 | GASKET EXHAUST SIL. 1 1900
4 DH5-04039-00 | ALL.SCR.M 8 X 25 1 1900
5 DHO0-51779-00 | THREADED BOLT M6 3 1900
8 DHO0-15313-13 | EXHAUST END PIPE 1 1900
9 DH5-01445-00 | FLAT WASHER 6,4 1 1900
10 DH4-00283-00 | HEX.NUT M 6 1 1900
11 DH5-01143-00 | DISC 6,4 1 1900
12 DH5-04742-00 | ALL.SCR. M 6X 16 1 1900
13 DHO0-16457-10 | PROTECT.GUARD EXHST 1 1900
14 DH5-04225-00 | CTR.SUNK SCR. M6X12 1 1900

PTD310T - 43 - 10-07




SECTION 20 STARTER, ALTERNATOR GROUP

FIG. 2000

PTD310T -44 - 10-07




SECTION 20

STARTER, ALTERNATOR GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-17234-00 | EL.STARTER 12V1,0KW 1 2000
2 DHO0-41384-00 | SUPPORT 2 2000
3 DH5-01481-00 | FLAT WASHER 8,4 2 2000
4 DH5-05298-00 | HOSE CLIP 1 2000
5 DHO0-40991-00 | RETAINING BRACKET 1 2000
6 DH5-01709-00 | SPRING WASHER 6 2 2000
7 DH5-04443-00 | ALL.SCR. M 6 X 80 2 2000
8 DH5-03447-00 | HEXAGON NUT M 8 1 2000
9 DH5-01444-00 | HEXAGON NUT M 6 1 2000
10 DH5-01445-00 | FLAT WASHER 6,4 2 2000
11 DH5-04559-00 | STUD MFS 6X 90 1 2000
12 DHO0-36714-00 | SPACER BUSH 1 2000
13 DHO0-15609-00 | SUPPORTTENS.REGUL. 1 2000
14 DH5-00962-00 | HEX SCREW M 8X 12 1 2000
15 DHO0-51007-01 | TENS.REGULATOR 12V 1 2000
16 DH5-01481-00 | FLAT WASHER 8,4 3 2000
17 DH5-01654-00 | ALL.SCR.M 8X 16 2 2000
18 DH5-03273-00 | ALL.SCR.M 4X 20 6 2000
19 DHO0-41936-00 | BLOWER RING 1 2000
20 DH5-04168-00 | ALL.SCR. M 6X 16 3 2000
21 DH5-00034-00 | SPRING WASHER A4 6 2000
22 DHO0-40987-20 | FLANGE 1 2000
23 DH5-00352-00 | PIN 6 X12 3 2000
24 DHO0-40982-30 | ADD. FLYWHEEL 1 2000
26 DH5-04359-01 | ALTERNATOR 12V 200W 1 2000
29 DH5-00819-00 | SPRING WASHER A5 4 2000
30 DH5-05470-00 | ALL.SCR. M 5X 25 4 2000
31 DH5-00812-00 | SPRING WASHER A6 5 2000
32 DH5-04487-00 | ALL.SCR.M 6X 30 5 2000
34 DH5-03584-00 | STRAP 3 2000
35 DHO0-41080-00 | RING GEAR 1 2000
37 DHO0-41384-00 | SUPPORT 1 2000
38 DH5-01143-00 | DISC 6,4 5 2000
39 DH5-04021-00 | PLUG SLEEVE HOUSING 1 2000
PTD310T -45 - 10-07




SECTION 21

ELECTRIC GROUP

FIG. 2100

- 1(2-8,18)

PTD310T

- 46 -

10-07




SECTION 21

ELECTRIC GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-15608-02 | INSTRUMENT BOX 1 2100
2 DH5-03844-01 | STARTING SWITCH 1 2100
6 DH5-04049-00 | SWITCH BOX KEY 1 2100
9 DH5-01445-00 | FLAT WASHER 6,4 2 2100
10 DH5-01491-00 | ALLEN SCREW M 6X 12 2 2100
11 DH5-03584-00 | STRAP 2 2100
12 DHO0-17851-00 | WIRING HARNESS 1 2100
14 DHO0-15468-00 | ELECTRIC WIRE 1 2100
15 DH5-04691-00 | OIL PRESSURE SWITCH 1 2100
16 DHO0-17780-00 1 2100
18 DHO0-51264-02 | PROTECTION CAP 1 2100
19 DHO0-15465-00 | ELECTRIC WIRE 1 2100
PTD310T - 47 - 10-07




SECTION 22 SPEED CONTROL GROUP

FIG. 2200

PTD310T -48 - 10-07




SECTION 22

SPEED CONTROL GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-51412-00 | ADJUSTING SCREW 1 2200
2 DH5-01444-00 | HEXAGON NUT M 6 2 2200
3 DH5-00250-00 | HEX SCREW M 4X 10 1 2200
4 DH5-04830-00 | CABLE CLAMP. 2,2MM 1 2200
5 DH5-05119-00 | ALL.SCR M 5X 30 1 2200
6 DH5-02163-00 | WASHER 5,3 2 2200
7 DHO0-51177-00 | LEVER 1 2200
8 DH5-00943-00 | HEXAGON NUT M 5 1 2200
9 DH5-04846-00 | PRESSURE SPRING 1 2200
10 DH5-04831-00 | CABLE CLAMP. 2,2MM 2 2200
11 DH5-00250-00 | HEX SCREW M 4X 10 1 2200
12 DH5-02488-00 | ALL.SCREW M 8X60 1 2200
13 DH5-01481-00 | FLAT WASHER 8,4 1 2200
14 DHO0-51175-00 | PLATE 1 2200
15 DH0-35206-00 | SPACER TUBE 1 2200
16 DH5-03283-00 | HEXAGON NUT VM6 1 2200
17 DH5-02085-00 | SPRING WASHER 8 1 2200
18 DHO0-51176-10 | CONSOLE 1 2200
19 DH5-04239-00 | CTR.SUNK SCR.M6X 20 1 2200
20 DH5-03808-00 | CTR.SUNK SCR.M6X10 1 2200
21 DHO0-32929-00 | SPACER TUBE 1 2200
PTD310T -49 - 10-07




SECTION 23 STOP DEVICE GROUP

FIG. 2300

6(8,9,11-13)

PTD310T -50 - 10-07




SECTION 23

STOP DEVICE GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-17864-00 | STOP DEVICE 1 2300
3 DH5-04469-00 | ALL.SCR. M 4 X 16 4 2300
4 DH5-03290-00 | O-RING 9,5X2,5 1 2300
5 DHO0-52213-01 | STICKER LABEL 1 2300
6 DHO0-17860-00 | LIFT.MGT.EG.STOP12V 1 2300
9 DHO0-15471-01 1 2300
11 DHO0-52232-00 | STICKER LABEL 1 2300
12 DH4-00215-00 | SEAL WIRE 0,5-0,3 1 2300
13 DH4-00214-00 | LEAD SEAL 8 MM 1 2300
PTD310T -51- 10-07




SPEC. EQUIPMENT GROUP

SECTION 24

FIG. 2400

10-07

-52 -

PTD310T



SECTION 24

SPEC. EQUIPMENT GROUP

REF. | PART NO. DESCRIPTION QTY.] REMARKS FROM-TO | FIG.
1 DHO0-41987-00 1 2400
2 DH0-41505-00 1 2400
3 DHO0-41706-00 1 2400
4 DH5-04950-00 | SCREW M6X12 1 2400
5 DHO0-41853-01 1 2400
6 DH0-52015-00 1 2400
PTD310T -53- 10-07




PRINTED IN THE USA



